Part number

15129-100

15129

Description

Belltech Rear Caoilover

Part number

15126

Description
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Part number

25007-777 Hardware Kit

Description

68510039

Spanner Wrench

Part number

5575-300

Anti-Sway Bar Kit

Description

Rear Anti-Sway Bar

15126-100 Belltech Coilover 112307 Bolt Flanged Hex
68510039 Spanner Wrench 112308 Flanged Nylock Nut
25007-777 Hardware Kit

Part number

15126-100

Description

5575-777

Hardware Kit

15129-100

Part number Description
16129-245 Threaded damper 1
4001-001 Helper Spring 1
76060-400-293 Linear Spring 1
15002105 Vent Disc 1
65210799 Bump Stop 1
65210800 Dust Boot 1
4935-001 15mm Packer 1
4936-001 25mm Packer 3
1562600-003 Upper Spring Adapter 1
68320103 Set Screw 1

15000-013-961

Intermediate Ring

65050018

Threaded Spring Perch

152600-003 Upper Spring Adapter
65210800 Dust Boot
15002105 Vent Disc
65210799 Bump Stop
4935-001 15mm Packer
65050018 Spring Perch

Hardware Kit (6575-777)

15000-013-961

Intermediate Ring

4001-001 Helper Spring
68320103 Set Screw M5x12
15126-245 Threaded Damper

76080-400-993

Linear Spring

Part number Description
113205 Pivot Bushing 2
5575-004-991 Threaded Support Plate 2
112142 Bolt Ser. Flanged M10x1.5 7
110280 Nut Nylock Flanged M10x1.5 3
115003-985 Zinc Plated Support Bushing 2
112242 Spherical Bearing 3/8” Female 2
1123186 Jam Nut 3/8” 2
112108 Bolt 3/8 16x2.5 4
110625 Flat Washer 3/8” 8
110255 Nylon Insert Lock Nut 3/8” 4
112244 Spherical Bearing 3/8” Male 2
5575-003-991 U-Bracket 2
57402-045-954 Bearing Spacer 8
112089 Low-Profile Socket M10x1.5 3
110282 Screw M12x1.75 1
114032-95 Zinc-Plated Bushing Bracket 2
55000-10 Grease Pack 1




